

The applicant: **ELITIS, S.A.**
2 BIS RUE JEAN RODIER
31400 TOULOUSE-FRANCIA

is authorized to place the label " Certificate of Reaction to Fire of Construction Products " according to the report N° 2013AN1979



aitex
textile research institute

**CERTIFICATE OF REACTION TO FIRE OF:
CONSTRUCTION PRODUCTS**

N° 13AN1979

The sample reference

**“ PARADE VP 640 VP 841 VP 843 VP 844 VP
845 VP 846 VP 847 VP 848 VP 849”**

has been tested according to the standards UNE-EN ISO 11925-2:2011 (equivalent to EN ISO 11925-2:2010) and UNE-EN 13823:2002 (equivalent to EN 13823:2002). The classification according to standard UNE-EN 13501-1:2007+A1:2010 (equivalent to EN 13501-1:2007+A1:2010) is:

“Bs2,d0”

Alcoy, september 2 nd 2013.



Raquel Muñoz González
CHIEF OF INNOVATION AREA

